


1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

REF.NO. PART NO.
零件编号  零件名称

DESCRIPTION
 号码   数量

 QUANTITY
 单价(USD)
UNIT PRICEREF.NO. PART NO.

零件编号  零件名称
DESCRIPTION

 号码   数量
 QUANTITY

 单价(USD)
UNIT PRICE

发动机总成
Engine assy

1

增压油箱盖组件
Tension increasing fuel tank assembly

1

油箱注油口橡胶圈
Oil tank oiling port tubber ring

1

滤油杯
Oil filter cup

1

油箱体
Tank shell

1

减震块
Absorb shock block

4

下机壳盖板
Upper shell cover

1

下机壳
Upper shell

1

锁片
Lock slice

8

底盘减震脚
Absorb shock foot of the chassis

4

十字槽盘头自攻螺钉
Philips screw ST6.3X19

5ST6.3X19(F型）

衬管
Safeguard tube

2

六角法兰面螺栓
Hexagon bolt with flange M6X12

5M6X12

发动机下罩体
Engine down screen body

1

垫圈
Gasket

4

减震圈
Vibration reducer ring

4

半圆键
Woodruff key 3X5X13

13X5X13

定子组件
Stator assy

1

六角法兰面螺栓
Hexagon bolt with flange M5X30

4M6X45

飞轮转子组件
Flywheel rotor assembly

1

六角法兰面螺母
Hexagon screw nut with flange

1M12X1.25-8(法兰面滚花)

风叶
Fan blade

1

起动爪座
Starting jaw seat

1

六角法兰面螺栓
Hexagon bolt with flange M6X16

3M6X14

起动爪
Starter jaw

1

导风罩与进气通道盖板合件
Wind leader assembly

1

高压帽橡胶套
High pressure rubber set

1

带金属帽高压包
Metals hat with high pressure wrap

1

十字槽盘头自攻螺钉+平垫圈组合件
Philips screw  ST4.8X22

2

挂钩减震柱合件
Dropper shock structure

1

挂钩
Hook

1

海绵
Sponge

1

滤清器盖板
Filter transit cover

1

六角法兰面螺栓
Hexagon bolt with flange M5X16

6M5×16

化油器密封垫(出B)
Carburettor seal gasket (out B)

1

化油器垫块
Block of carburettor

1

化油器密封垫(出A)
Carburetor sealer (out A)

1

化油器调速组件
Carburetor speed regulating assy

1

化油器密封垫(进)
Carburettor seal gasket(in)

1

六角法兰面螺母
Hexagon screw nut with flange M6

6M6(法兰面滚花)

滤油盒衬圈
Splashing of oil case junk ring

2

滤油盒组件
Splashing of oil case subassembly

1

转接套卡簧
Clip spring

2

滤清器转接套
Transition cannulation of filter

1

起动拉手
Starting handle

1

起动绳
Starting pulling line

11.35M

拉手面板
Handle panel

1

起动器组件
Starter assembly

1

逆变器组件
Inverter subassembly

1

前面板框
Front panel frame

1



51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

75

76

77

78

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

100

REF.NO. PART NO.
零件编号  零件名称

DESCRIPTION
 号码   数量

 QUANTITY
 单价(USD)
UNIT PRICEREF.NO. PART NO.

零件编号  零件名称
DESCRIPTION

 号码   数量
 QUANTITY

 单价(USD)
UNIT PRICE

欧式电器盒面板
Europeanism electric appliance case panel

1

十字槽盘头螺钉
Cross recessde pan head screw

4M5X25

平垫圈
Gasket 5

45

十字槽盘头螺钉
Cross recessde pan head screw

2M6X130非标准

下机壳盖板密封盖
Seal cover

1

下机壳盖板螺钉
Screw M6X14

1M6X14(非标准）

上机壳盖板
Upper shell cover

1

十字槽盘头螺钉
Cross recessde pan head screw M4X12

1M4X12

油开关旋钮
Oil switch turn-knob

1

十字槽盘头螺钉
Cross recessde pan head screw M6X14

3M6X14

上机壳
Upper shell

1

断电开关
Power breaking switch

1

开关盖板
Switch cover

1

十字槽盘头自攻螺钉
Philips screw ST4.2X9.5

2ST4.2X9.5(F型）

油开关
Oil switch

1

出油管
Oil discharge pipe

1

护管弹簧
Be partial to tube sprung

1

燃油泵进油管-A
Fuel pump oil injecting pipe-A

1

机油盖阻油圈
Ring seal

1

带尺机油盖
Oil  cover with meter

1

双头螺栓
Double head screw

2

汽油滤清器
Gasoline filter

1

燃油泵出油管
Fuel pump cream pipe

1

燃油泵气管
Fuel pump air  pipe

1

燃油泵进油管-B
Fuel pump oil injecting pipe-B

1

燃油泵组件
Fuel pump assembly

1

十字槽盘头自攻螺钉
Philips screw ST4.8X19

1ST4.8X19

发动机上罩体
Upper screen body of the engine

1

十字槽盘头自攻螺钉
Philips screw ST4.2X13

6ST4.2X13(F型）

呼吸器转接套
Respirator reducing sleeve

1

消音器垫片
Muffler gasket

1

消音器组件
Muffler assy

1

六角法兰面螺栓
Hexagon bolt with flange M6X60

2M6X60

后窗体橡胶条
Back window body rubber strip

1

后窗体
Back window body

1

十字槽盘头螺钉
Cross recessde pan head screw M5X20

4M5X20

机壳夹簧
Chassis nip reed

1

O型橡胶密封圈
Rubber O-Ring

120X1.8

平垫圈
Gasket

2

油管夹簧
Fuel hose clip

10

六角法兰面螺栓
Hexagon bolt with flange M6X80

1M6×80

十字槽凹穴六角头螺栓和平垫圈组合件
Philips groove screw with washer M5X12

1M5X12

空心定位销A
Hollowness guide pin A

2

空心定位销B
Hollowness guide pin B

2

挂钩垫片 
Hook gasket

2


	IN2500总爆炸图.pdf
	1.pdf
	2.pdf

